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1. NAME OF THE MEDICINAL PRODUCT

Levofloxacin 500 mg Tablets"

2. QUALITATIVE AND QUANTITATIVE COMPOSITION ’ T
Each film-coated tablet contains 500 mg of levofloxacin (as hemihydrate).

For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablets.

Peach coloured, capsule shaped, biconvex, film coated tablets, debossed with “500” on one side and
plain on other side

4. CLINICAL PARTICULARS

4.1 Therapeutic indication

Levofloxacin 500 mg Tablets is indicated in combination with other antituberculosis agents for the
treatment of tuberculosis caused by Mycobacterium tuberculosis.

Levofloxacin 500 mg Tablets is only indicated as a second-line antimycobacterial drug when use of
first line drugs is not appropriate due to resistance or intolerance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis,
e.g those of WHO

4.2 Posology and method of administration

Adults and adolescents:

The recommended daily dose is 750 mg for patients weighing 30 kg up to 45.9 kg, and 1000 mg for
patients weighing 46 kg or more.

Children:
Levofloxacin 500 mg Tablets is not suitable for children. Formulations containing smaller amounts of
levofloxacin are available. "

Levofioxacin is not recommended for children under 10 kg.

Renal impairment:

For patients with an estimated creatinine clearance < 30 ml/min, with or without haemodialysis, the
dose should be reduced to 750-1000 mg/dose given three times per week.

" Trade names are not prequalified by WHO. This is the national medicines regulatory authority’s (NMRA)
responsibility. Throughout this WHOPAR the proprietary name is given as an example only.

Page 2 of 12



Levofloxacin 500 mg Tablets, WHOPAR part 4 April 2014
(Micro Labs Ltd), TB238 Section 7 updated: February 2020

Hepatic impairment:
No adjustment of dosage is required.

Elderly

No at-ijustrnent of dosage is required in the elderly, other than that'imposed by consideration of renal
fier ction. ‘

Method of administration

Levofloxacin 500 mg Tablets should be swallowed whole with a sufficient amount of liquid. The
tablets may be taken without food (see also section 4.5).

142

4.3 Contraindications

Levofloxacin 500 mg Tablets is contraindicated:

in patients with hypersensitivity to levofloxacin, other quinolones or to any of the excipients listed in
section 6.1

in patients with epilepsy
in patients with history of tendon disorders related to fluoroquinolone administration
in breast-feeding women

4.4 Special warnings and precautions for use
Tendinitis and tendon rupture

Tendinitis may rarely occur. It most frequently involves the Achilles tendon and may lead to tendon
rupture. It may occur at any time during therapy and also several months after discontinuation of
treatment. The risk of tendinitis and tendon rupture is increased in the elderly, receiving daily doses of
1000 mg and in patients using corticosteroids. Close monitoring of these patients is therefore
necessary if they are prescribed levofloxacin. All patients should consult their physician if they
experience symptoms of tendinitis. If tendinitis is suspected, treatment with levofloxacin must be
halted immediately and appropriate treatment (e.g. immobilisation) must be initiated for the affected
tendon (see section 4.3 and 4.8).

Clostridium difficile-associated disease

Diarrhoea, particularly if severe, persistent and/or bloody, during or after treatment with levofloxacin,
may be symptomatic of Clostridium difficile-associated disease, the most severe form of which is
pseudomembranous colitis. If Clostridium difficile-associated disease is suspected, levofloxacin must
be stopped immediately and appropriate treatment initiated without delay (e.g. oral vancomycin).
Products inhibiting peristalsis are contraindicated in this clinical situation.

Patients predisposed to seizures

Levofloxacin 500 mg Tablets are contraindicated in patients with a history of epilepsy and, as with
other quinolones, should be used with caution in patients predisposed to seizures, such as patients
with pre-existing central nervous system lesions, concomitant treatment with fenbufen and similar
non-steroidal anti-inflammatory drugs, or with drugs which lower the cerebral seizure threshold, such
as theophylline (see section 4.5). In case of convulsive seizures, treatment with levofloxacin should be
discontinued.

Page 3 of 12



Levofloxacin 500 mg Tablets, WHOPAR part 4 April 2014
(Micro Labs Ltd), TB238 Section 7 updated: February 2020

Patients with G-6- phosphate dehydrogenase deficiency

Patients with latent or manifest defects in glucose-6-phosphate dehydrogenase activity may be prone
to haemolytic reactions when treated with quinolone antibacterial agents, and so levofloxacin should
be used with caution.

Patients with renal impairment’ L

Since levofloxacin is excreted mainly by the kidneys, the dose of Levofloxacin 500 mg Tablets should
be adjusted in patients with renal impairment (see section 4.2). v

Hypersensitivity reactions

Levofloxacin can cause serious, potentially fatal hypersensitivity reactions (e.g. angioedema up to
anaphylactic shock), occasionally following the initial dose (see section 4.8). Patients should
discontinue treatment immediately.

Severe bullous reactions

Cases of severe bullous skin reactions such as Stevens-Johnson syndrome or toxic epidermal
necrolysis have been reported with levofloxacin (see section 4.8). Patients should be advised to
contact their health care provider immediately prior to continuing treatment if skin and/or mucosal
reactions occur.

Dysglycaemia

As with all quinolones, disturbances in blood glucose, including both hypoglycaemia and
hyperglycaemia have been reported, usually in diabetic patients receiving concomitant treatment with
an oral hypoglycaemic agent (e.g., glibenclamide) or with insulin. Cases of hypoglycaemic coma have
been reported. In diabetic patients, careful monitoring of blood glucose is recommended (see section

4.8)

Prevention of photosensitisation

Although photosensitisation is very rare with levofloxacin, it is recommended that patients should not
expose themselves unnecessarily to strong sunlight or to artificial UV light (e.g. sunray lamp,
solarium), in order to prevent photosensitisation.

Patients treated with Vitamin K antagonists

Due to possible increase in coagulation tests (PT/INR) and/or bleeding in patients treated with
levofloxacin in combination with a vitamin K antagonist (e.g. warfarin), coagulation tests should be
monitored when these drugs are given concomitantly (see section 4.5).

Psychotic reactions

Psychotic reactions have been reported in patients receiving quinolones, including levofloxacin. In
very rare cases these have progressed to suicidal thoughts and self-endangering behaviour- sometimes
after only a single dose of levofloxacin (see section 4.8). In the event that the patient develops these
reactions, levofloxacin should be discontinued and appropriate measures instituted. Caution is
recommended if levofloxacin is to be used in psychotic patients or in patients with history of
psychiatric disease.

OT interval prolongation

Caution should be taken when using fluoroquinolones, including levofloxacin, in patients with known
risk factors for prolongation of the QT interval such as:
— congenital long QT syndrome
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— concomitant use of drugs that are known to prolong the QT interval (e.g. Class IA and III
antiarrhythmics, tricyclic antidepressants, macrolides, antipsychotics, methadone).

— uncorrected electrolyte imbalance (e.g. hypokalaemia, hypomagnesaemia)

— preexisting cardiac disease (e.g. heart failure, myocardial infarction, bradycardia).

Elderly patients and women may be more sensitive to QTc-prolonging medications. Therefore,
caution should be taken when using fluoroquinolones, including levofloxacin, in these populations. 1

Vit

Peripheral neuropathy

Peripheral sensory neuropathy or peripheral sensory motor neuropathy has been reported in patients
receiving fluoroquinolones, which can be rapid in its onset. If the patient experiences symptoms of
neuropathy, Levofloxacin 500 mg Tablets may be continued only when the benefits are considered to
outweigh the risk of irreversible neuropathy.

Patients with myasthenia gravis

Levofloxacin should be used with caution in patients with myasthenia gravis because the symptoms
can be exacerbated. Fluoroquinolones, including levofloxacin, have neuromuscular blocking activity
and may exacerbate muscle weakness in patients with myasthenia gravis. Post marketing serious
adverse reactions, including deaths and the requirement for respiratory support, have been associated
with fluoroquinolone use in patients with myasthenia gravis.

Hepatobiliary disorders

Cases of hepatic necrosis, including life threatening hepatic failure, have been reported with
levofloxacin, primarily in patients with severe underlying diseases, e.g. sepsis (see section 4.8).
Patients should be advised to stop treatment and contact their health care provider if signs and
symptoms of hepatic disease develop such as anorexia, jaundice, dark urine, pruritus or tender
abdomen.

Vision disorders
If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be
consulted immediately (see sections 4.7 and 4.8).

Superinfection
The use of levofloxacin, especially if prolonged, may result in overgrowth of non-susceptible
organisms. If superinfection occurs during therapy, appropriate measures should be taken.

Interference with laboratory tests
In patients treated with levofloxacin, determination of opiates in urine may give false-positive results.
It may be necessary to confirm positive opiate screens by more specific method.

Levofloxacin may inhibit the growth of Mycobacterium tuberculosis and, therefore, may give false-
negative results in the bacteriological diagnosis of tuberculosis.

Paediatric population

Due to adverse effects on the cartilage in juvenile animals (see section 5.3), and to limited
documentation of the safety and appropriate dose wJjustmerits, levofloaacin shoud o1l 5 06 wsed i
children and adolescents with M. Tuberculosis infection if the benefit is considered to exceed the risk
and there are no treatment alternatives.

s

4.5 Interaction with other medicinal products and other forms of interaction

Iron salts, magnesium- or aluminium-containing antacids, didanosine

Levofloxacin absorption is significantly reduced when iron salts, or magnesium- or aluminium
containing antacids or didanosine (only didanosine formulations with aluminium or magnesium
containing buffering agents) are administered concomitantly with Levofloxacin 500 mg Tablets.
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Concurrent administration of fluoroquinolones with multi-vitamins containing zinc appears to reduce
their oral absorption. It is recommended that preparations containing divalent or trivalent cations such
as iron salts, zinc salts or magnesium- or aluminium-containing antacids, or didanosine (only
didanosine formulations with aluminium or magnesium containing buffering agents) should not be
taken within 2 hours before or after administration of Levofloxacin 500 mg Tablets.

Sucralfate ¥ A3

‘The bioavailability of levofloxacin is significantly reduced when administered together with
sucralfate. If the patient is to receive both sucralfate and Levofloxacin 500 mg Tablets, it is best to
administer sucralfate at least 2 hours after the administration of Levofloxacin 500 mg Tablets.

Theophylline
No pharmacokinetic interactions of levofloxacin were found with theophylline in a clinical study.

However a pronounced lowering of the cerebral seizure threshold may occur when quinolones are
given concurrently with theophylline.

NSAIDs

Coadministration with nonsteroidal anti-inflammatory drugs (NSAIDs) may potentiate the risk of
central nervous system toxicity sometimes associated with fluoroquinolone use. The interaction has
been reported most often with enoxacin. It may occur with other fluoroquinolones as well, but is
poorly documented. Patients with a history of seizures may be at greater risk. (see also section 44)

Levofloxacin concentrations were about 13% higher in the presence of fenbufen than when
administered alone.

Probenecid and cimetidine

Probenecid and cimetidine had a statistically significant effect on the elimination of levofloxacin. The
renal clearance of levofloxacin was reduced by cimetidine (24%) and probenecid (34%). This is
because both drugs are capable of blocking the renal tubular secretion of levofloxacin. However, at
the tested doses in the study, the statistically significant kinetic differences are unlikely to be of
clinical relevance. Still, caution should be exercised when levofloxacin is coadministered with drugs
that affect the tubular renal sectetion such as probenecid and cimetidine, especially in renally
impaired patients.

Cyclosporine A
The half-life of cyclosporine was increased by 33% when coadministered with levofloxacin.

Vitamin K antagonists

Increases in coagulation parameters (as measured e.g. by PT/INR) and/or bleeding, which may be
severe, have been reported in patients treated with levofloxacin in combination with a vitamin K
antagonist (e.g. wartarin). Theretore, coagulation parameters should be closely monitored in patients
treated with vitamin K antagonists (see section 4.4).

Drugs known: to prolong QT interval

Levofloxacin, 1ke other fluoroquinolones, shouts be used with caution 1n patients receiving driigs
known to prolong the QT interval (e.g. Class IA and (i1 antiarrhythmics, tricyclic antidepressants,
macrolides, antipsychotics, methadone). (See section 4.4 “QT interval prolongation™).

Drugs undergoing renal tubular secretion

With high doses of quinolones, impairment of excretion and an increase in serum levels may occur
when co-administered with other drugs that undergo renal tubular secretion (e.g. probenecid,
cimetidine, frusemide and methotrexate).
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4.6 Fertility, pregnancy and breast-feeding

Women of childbearing potential
Pregnancy should be avoided in women treated with levofloxacin. Adequate contraceptive measures
should be taken.

Pregnancy

There are limited data from the use of levofloxacin in pregnant women. Animal studies do not:c
indicate direct or indirect harmful effects with respect to reproductive toxicity (see section 53)
However in the absence of human data and due to experimental data suggesting a risk of damage to
the weight-bearing cartilage of the growing organism by fluoroquinolones, levofloxacin should only
be used in pregnancy if the benefit is considered to outweigh the risks, and there are no available
treatment alternatives.

Breast-feeding

Levofloxacin is contraindicated in breast-feeding women. There is insufficient information on the
excretion of levofloxacin in human milk; however other fluoroquinolones are excreted in breast milk.
In the absence of human data and due to experimental data suggesting a risk of damage to the
weight-bearing cartilage of the growing organism by fluoroquinolones, Levofloxacin 500 mg Tablets
must not be used in breast-feeding women (section 5.3).

Fertility
Levofloxacin caused no impairment of fertility or reproductive performance in rats.

4.7 Effects on ability to drive and use machines

No studies on the effects of levofloxacin on the ability to drive and use machines have been
performed. Some undesirable effects (e.g. dizziness/vertigo, drowsiness, visual disturbances) may
impair the patient's ability to concentrate and react, and therefore may constitute a risk in situations
where these abilities are of special importance (e.g. driving a car or operating machinery).

4.8 Undesirable effects

Adverse events considered at least possibly related to levofloxacin treatment are listed below by body
system, organ class and frequency. Frequency estimates are in many cases not based on adequately
sized randomised trials, but on published data generated during post-approval use. Sometimes, no
frequency data can be given. Frequencies are defined as very common (> 1/10), common (> 1/100 to
<1/10), uncommon (= 1/1000 to <1/100), rare (> 1/10000 to <1/1000), very rare (<1/10000), ‘not
known’ (frequency can not be estimated from the available data). Note that the frequencies relate to
short-term therapy (<1 month).

Infections and infestations
Uncommon: fungal infection (and proliferation of other resistant microorganisms of the normal flora)

Blood and lymphatic system disorders

Uncommon: leukopenia, eosinophilia

Rare: thrombocytopenia, neutropenia : e
Not known: pancytopenia, haemolytic anaemia, agranulocytosis

Immune system disorders

Rare: angioedema, hypersensitivity (see section 4.4)

Not known: anaphylactic shock (see section 4.4) anaphylactic and anaphylactoid reactions, which
may sometimes occur even after the first dose.
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Metabolism and nutrition disorders

Uncommon: anorexia

Rare: hypoglycaemia, particularly in diabetic patients (see section 4.4)
Not known: hyperglycaemia, hypoglycaemic coma (see section 4.4)

Psychiatric disorders :

Common: insomnia, o

Rare: psychotic disorder (e.g. hallucination paranoia), depres_'sion, agitation, ‘abnormal dreams,
nightmares™ :

Not known: psychotic reactions with self-endangering behaviour including suicidal thoughts or acts
(see section 4.4),

Nervous system disorders

Common: dizziness, headache

Uncommon: somnolence, tremor, dysguesia

Rare: convulsion, paraesthesia

Not known: peripheral sensory neuropathy or peripheral sensory motor neuropathy, dyskinesia,
extrapyramidal disorder, dysgeusia including ageusia, parosmia including anosmia , syncope, benign
intracranial hypertension.

Eye disorders
Rare: visual disturbance
Not known: transient vision loss (see section 4.4)

Ear and Labyrinth disorders

Uncommon: vertigo

Rare: tinnitus

Not known: hearing impaired, hearing loss

Cardiac disorders

Rare: tachycardia, palpitations

Not known: ventricular tachycardia, which may result in cardiac arrest, ventricular arrhythmia and
torsade de pointes (reported predominantly in patients with risk factors of QT prolongation),
electrocardiogram QT prolonged (see sections 4.4 and 4.9).

Vascular disorders
Rare: hypotension

Respiratory, thoracic and mediastinal disorders
Rare: bronchospasm, dyspnoea
Very rare: allergic pneumonitis

Gastrointestinal disorders

Common: diarrhoea, nausea, vomiting

Uncommon: abdominal pain, dyspepsia, flatulence, constipation

Not hnown: haemorrhagiv diarrhoea —wisicli i very 1are cases may be indicative of entervuolitis,
including pseudomembranous colitis (see seciion 4.4) pancreatitis

Hepatobiliary disorders

Common: hepatic enzyme increased (ALT/AST, alkaline phosphatase, GGT)

Uncommon: blood bilirubin increased

Not known: jaundice and severe liver injury, including cases with acute liver failure, primarily in
patients with severe underlying diseases (see section 4.4), hepatitis
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Skin and subcutaneous tissue disorders

Uncommon: rash, pruritus, urticarial hyperhidrosis,

Very rare: angioneurotic oedema, photosensitivity reaction

Not known: toxic epidermal necrolysis, Stevens-Johnson syndrome, erythema multiforme,
Mucocutaneous reactions may sometimes occur even after the first dose.

Musculoskeletal and Connective tissue disorders forisi s
Rare: tendon disorder (see section 4.4) including tendinitis (e.g. Achilles tendon), . Muscular wH
weakness (which may be of special importance in patients with myasthenia gravis).
Not known: rhabdomyolysis, tendon rupture (see section 4.4). This undesirable effect may occur

within 48 hours of starting treatment and may be bilateral, rupture, arthritis.

Renal and urinary disorders
Uncommon: blood creatinine increased
Rare: acute renal failure (e.g. due to interstitial nephritis)

General disorders and administration site conditions
Uncommon: asthenia

Rare: pyrexia

Not known: pain (including pain in back, chest, and extremities)

Other undesirable effects which have been associated with fluoroquinolone administration include
attacks of porphyria in patients with porphyria

4.9 Overdose

According to toxicity studies in animals or clinical pharmacology studies performed with supra-
therapeutic doses, the most important signs to be expected following acute overdosage of
Levofloxacin 500 mg Tablets are central nervous system symptoms such as confusion, dizziness,
impairment of consciousness, and convulsive seizures, increases in QT interval as well as gastro-
intestinal reactions such as nausea and mucosal erosions.

CNS effects including confusional state, convulsion, hallucination, and tremor have been observed in
post marketing experience.

There is no specific antidote. In the event of overdose, symptomatic treatment should be implemented.
ECG monitoring should be undertaken, because of the possibility of QT interval prolongation.
Antacids may be used for protection of gastric mucosa. Haecmodialysis, including peritoneal dialysis
and CAPD, are not effective in removing levofloxacin from the body.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antibacterial for systemic use, fluoroquinolone
ATC code: JOIMA12

Levofloxacin is a synthetic antibacterial agent of the fluoroquinolone class and is the S (-) enantiomer
of the racemic drug substance ofloxacin.

Mechanism of action

Levofloxacin has in vitro activity against M. Tuberculosis, as well as against a wide range of Gram-
positive and Gram-negative pathogens. The bactericidal action of levofloxacin against M.
Tuberculosis results from the inhibition of the DNA gyrase, encoded by the gyrA and gyrB genes.
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The wild-type levofloxacin MIC distribution for clinical isolates of M. Tuberculosis has been reported
by different investigators to range between 0.125-0.5 mg/I. When resistance to fluoroquinolones
arises, it is generally caused by mutations in gyrA. Cross-resistance within the fluoroquinolone drug
class is extensive, though not universal.

Clinical efficacy &
Experience of MDR-TB treatment with levofloxacin within clinical trials is limited.

5.2 Pharmacokinetic properties
Absorption and Bioavailability

Orally administered levofloxacin is rapidly and almost completely absorbed with peak plasma
concentrations being obtained within 1 hour. The absolute bioavailability is approximately 100 %.
Food has little effect on the absorption of levofloxacin.

No pharmacokinetic data are available for Levofloxacin 500 mg Tablets.

Distribution
Approximately 30 - 40 % of levofloxacin is bound to serum protein.

Metabolism

Levofloxacin is metabolised to a very small extent, the metabolites being desmethyl-levofloxacin and
levofloxacin N-oxide. These metabolites account for < 5 % of the dose excreted in urine.
Levofloxacin is stereochemically stable and does not undergo chiral inversion.

Elimination

Following oral and intravenous administration of levofloxacin, it is eliminated from the plasma with a
half-life of 6 - 8 h. Excretion is primarily by the renal route (> 85 % of the administered dose).

Renal insufficiency

The pharmacokinetics of levofloxacin are affected by renal impairment. With decreasing renal
function renal elimination and clearance are decreased, and elimination half-lives increased as shown
in the table below:

Pharmacokinetics in renal insufficiency following single oral 500 mg dose

CI_[ml/min] <20 20 - 49 50 - 80
Cl [mV/min] 13 26 57
t [h] 35 27 9

No differences in levofloxacin pharmacokinetics have been reported between young and elderly
subjects, and between male and female subjects.

5.3 Preclinical <afety data

Non-clinical data reveal no special hazard for humans based on conventional studies of single dose
toxicity, repeated dose toxicity, carcinogenic potential and toxicity to reproduction and development.

Levofloxacin caused no impairment of fertility or reproductive performance in rats and its only effect
on fetuses was delayed maturation as a result of maternal toxicity.

Levofloxacin did not induce gene mutations in bacterial or mammalian cells but did induce
chromosome aberrations in Chinese hamster lung cells in vitro. These effects can be attributed to
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inhibition of topoisomerase I1. In vivo tests (micronucleus, sister chromatid exchange, unscheduled
DNA synthesis, dominant lethal tests) did not show any genotoxic potential.

Studies in the mouse showed levofloxacin to have phototoxic activity only at very high doses.
Levofloxacin did not show any genotoxic potential in a photomutagenicity assay, and it reduced
tumour development in a photocarcinogenity study.

As other fluoroquinolones, levoﬂoxacm showed effects on cartilage (blistering andicavities) in rats:-
and dogs. These findings were more marked in young animals. it el
6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Core tablet: Croscarmellose sodium, crospovidone, hydroxypropyl methylcellulose, magnesium
stearate and microcrystalline cellulose.

Film coat (Opadry Pink 03B84851): Hypromellose, iron oxide red, iron oxide yellow, macrogol, talc
and titanium dioxide.

6.2 Incompatibilities

Not applicable

6.3 Shelf life

36 months ( Blister pack)
24 months ( HDPE pack)

6.4 Special precautions for storage
Do not store above 30°C. Store in a dry place and protect from light.

6.5 Nature and contents of container
Blister pack: Clear PVC-aluminium blister cards of 10 tablets. Each carton contains 10 such blister
cards.

HDPE bottle pack: White round HDPE bottle secured with child resistant polypropylene cap. Pack
size 100 tablets.

6.6 Special precautions for disposal

No special requirements.

Any unused product or waste material should be disposed off in accordance with local
requirements.

7 SUPPLIER

Micro Labs Limited

# 31, Race Course Road

Bangalore 560 001, Kamnataka, India
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Jlesognokcaumn Tabnetku 500 mr WHOPAR 9actuna 4 Ksitens 2014
(Mixpo Jlabe JItx), TB237 Posnin 7 onorneno: Jrotwii 2020

i & HA3BA JIIKAPCHKOI'O 3ACOBY
Jlerodnokcanun tabnerku mo 500 mr*

2. SIKICHUH 1 KUIBKICHUHA CKJIAJL

- Koxna Tabnerka, BKpuTa IIiBKOBOIO 0GONOHKOM, MicTHTE 500 M neBodokcauny (y
BHTIISLIL reMiripaty). [ToBHHIA CIMCOK ZOMOMIKHHX PEYOBHH JMB. B po3yiii 6.1.

. JIIKAPCBKA ®OPMA

Tabnerkn, BKpHTI U1IBKOBOKO 060T0HKOIO.

[lepcuxosoro xomsopy, y hopmi Kancymn, ABOOMyK:T TaGNETKH, BKPHTI ILTIBKOBOKO
000I10HK0I0, 3 THCHEHHAM “500” 3 01HOTO GOKY Ta PIBHOIO MOBEPXHEIO Ha iHIIOMY GOIi.

-

4. KJITHIYHI XAPAKTEPUCTHKHA

4.1 TepaneBTHuHi NOKA3aHHN :

JleBodnokcamun  Tabmerkr mo 500 Mr mokasamuif y [OemHAHHI 3 IHIIMMH
NpOTHTYOEpPKYIbO3HAMH IPENIapaTaMu JUli JIKyBaHHS Beix GopM TyGepKymbo3y, CIPHYHHEHOTO
Mycobacterium tuberculosis.

JleBonokcaunn Tabnerkn no 500 Mr 3aCTOCOBYIOTH JIHIIE SIK aHTHMIKOOaKTepialbHHi Ipenapar
Apyrol JiHi, KomM aHTHMikoOakTepiadpHi mHpemapaTH mnepuwioi JIHII He MiIXOAATH depe3
PE3HCTEHTHICTH aD0 HEellePEeHOCHMICTE.

Cnix posrmsmate  odimifini HacTaHOBH 1 pekoMeHpamii MO0 JTiKyBaHHS TyOepKy603y,
Hanpukiaz, Bugadi BO3.

4.2 Cpoci0 3acTocyBanss Ta 103H

Hopocni ma nionimxu.:
Pexomenjiopana no6oBa Jo3a qranoButs 750 Mr u1st mamieHTiB Barowo Bix 30 KT 10 45,9 kr, 1 1000
M JIJIs NAIIEHTIB Baroo 46 kr i 6inbire.

Himu:

Jlesodokcanun tabrerkn no SO0 Mr He mpH3HAueHi Juist JiTei. Y HAABHOCTI € JI03yBaHHA i3
MEHILIUM BMICTOM JIeBO()IOKCAIIHHY

JIeBomokcannH He peKOMEHIYETHCS DTSN Barow mo 10 kr

Iopywenna @ynxyii nupox:
/s DalieHTiB 3 Po3paxyHKOBHM KIipeHCOM KpeaTHHiny <30 MII/XB, Ha remojiatisi abo 6e3
HBOTO, 103y CJIiJ 3MeHIHTH 10 750-1000 Mr TpH pa3u Ha THIK/ICHB.

o H ]y
wiin L=
™ 5 WA 93.:,%""&

g
*Toprosi Ha3su He npeksanidikyrotecs BOO3. Lle BimmopinanbHicTs, LLIdYHQ%JéLIeHa Ha
OpraH 3 peryioBaHHs Jikapchkux 3acobiB (NMRA). V nanomy WHOPAR?éma H
JHLIE K TPHKIIAL.
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Iopywenns ¢hynxyii nevinku:
He notpibHo KOpHIyBaTH H03yBaHHS.

Jimui moou

He noTpibHO KOpHIyBaTH 103y BaHHS OISAM MOXHIIOTO BiKY, OKPiM BpaxyBanHs (yHKIii HHPOK.
Cnocib 3acmocysanna i S

JleBonokcanun Tadnetku mo 500 Mr ciz KOBTATH HUTAMH 3 JOCTATHBLOO KiIbKICTIO PiIHHA.
TabneTkn MojKHA MPUIHMATH HE3ANICKHO BiX DKi. (IMB. Takoxk posit 4.5).

4.3 IlporHnoka3aHHsA

JleBognoxcanun Tabnetku mo 500 Mr npoTunoKazaHuii:
- y TALi€HTIB 3 TiNepYyTIHBICTIO JO JeBO(IIOKCAUUHY, iHIIMX XiHOJOHIB abo 10 6yab-sAKHX
JOTIIOMIXKHAX PEYOBHH, fAKi Iepesiveni y po3aini 6.1
- Y XBOPHX Ha EIUICICIIO

Y TaUi€HTIB i3 3aXBOPIOBAHHAMH CYXOXHJIb B aHaMHE3l, MOB'S3aHHMH i3 3aCTOCYBAHHAM
GbTOpXIHONOHIB
- Y JKIHOK, IO TOAYIOTH IPYLTIO.

4.4 CpoeniaabHi 3acTepeXeHHs Ta 3an00ikHI 3aX0/1H
Tenounim ma pospueu cyxoxcune
Pimko MOXyTh TpamuiTHCs BHIAAKM TeHAMHITy. HaifdacTime me cTocyeTbes axiJLIoBOro
CYXOJXKHILISL, 1 MOXKE IIPH3BECTH JI0 PO3PHBY CYXOXKHUIUIAL. TeHIHHIT MOXe BHHHKATH B O Ib-SKHii
yac Tepallii, a TaKOX 4epe3 KiIbKa MiCSAIB Iicis 1i NpHNHHEHHS. PH3HK TEHIHHITY Ta poO3pHBY
CYXOXHIUISL 301IbIIY€ETRCS y TMALliEHTIiB JITHBOTO BiKy, y MAli€HTIB, AKi OTPUMYIOTH Mperapar y
mozax 1000 mr ma no0y, Ta y DamieHTiB, $Ki NPUIMAIOTE KOPTHKOCTEPOIAH. 3a TAKHMH
NalieHTaMH HeoOXijiHe peTelbHE CIIOCTePEKEHHA IiJ dYac JKYBaHHS JIeBO(IOKCAIIHMHOM.
IlamieHTam cliji KOHCYJIBTYBATHCS 3 JIIKapeM, SIKIIO y HAX 3 SBUIACS CHMITOMH TeHIHHITY. [Ipn
i103pi Ha TEHIHMHIT Tepamilo JIeBO(IOKCAMHOM NOTPIOHO HEraifHO NPHIHMHHTH T4 PO3MNOYATH
HaJIeXKHE JIKyBaHHS (HAIPHKIaX iMMoO1Ti3aliio) Ul yPaKeHOro CyX0KHLIs (IMB. po3ainy 4.3 Ta
4.8).
3axeopioeanns, euxnuxani Clostridium difficile

Jliapest, 0coGMMBO y BaXKKHMX BHIIA[KaX, MEPCHCTYIOYA Ta/4M IeMoparidyHa, I 4ac YM Micis
JIKYBaHHS NEBOMIOKCAHHOM, MOke OyTH cAmMnToMoM XRopobw, RrRukmukanoi Clostridium
difficile, naiibinbm TaKKOI0 (GOPMOIO SKOI € NCeBIOMEMOPaHO3HHE KOJMIT. SIKINO BHHHKAIOTH
MI03pH Ha TCeBAOMEMOpaHO3HHIH  KOJIT, CIiJi HeTalHO NPHIMHHTH  3aCTOCYBAHHSA
neBOGIOKCAlMHY, a NalieHTaM CIif 6e3 3aTpUMKH 3acTOCOBYBATH IIiITPHMYBAIbHI 3aco0H i,
AKIO MNOTPiOHO, creunbivHy Tepamilo (HaNpHKIam, NEPOPATLHHH NPHIOM BaHKOMIIMHY).
3acobu, 110 HPHTHIYYIOT MOTOPHKY KHINEIHKKY, uPOIHIOKdSan y il RATHISHIN i i Yaiil. “

Iayicumu, cxunbri do cydom
JleBookcanuH TadneTky no 500 Mr MpOTHIIOKa3aHHIA NAIIEHTAM 3 eIiIEeNCiel B aHaMHeai 1, fK 1
iHIIi XIHOHOHH TOBHHEH 3aCTOCOBYBATHCS 3 H&,IIBBH‘I&PIHOK) 06epex<mcno name '

Teparmii cpeH6y(1)eH0M Ta NOAIOHHMHM IO HBOTO HECTEPOIJHHMH IPOTH3AIAl -.v/
3aco0amu 4 JIiKaMH, 100 3HHXKYIOTh CyJOMHHII TIODIT, TAKMMH SIK Teo(inin
pasi NOsABH Cy/10M JIiKyBaHHS J1EBO(IOKCAIMHOM CITi/l IPHITMHHTH.

Cropinka 3 u3 14
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layienmu 3 nedocmamnicmio 2noko30-6-pocghamoeziopozenazu
IanienTu 3 naTeHTHAMH M HAABHHMH JIeEKTAMH aKTHBHOCTI IIII0K030-6-(hocdaTaerinporenasu
MOXYTh OyTH CXHIBHHMH [0 TEMOJITHYHHMX PeaKiiil HpH JiKyBamHi aHTHOAKTepialTbHHMH
3aco0amy IrpyIH XiHOJOHIB, TOMY JIEBODIOKCAIIHH 1M CIiJ 3aCTOCOBYBATH 3 0GEPEKHICTIO.

Iayienmu 3 nupkogoio Hedocmamuicmio Y
Ockinbkn  neBOQIIOKCAIMH BHBOAMTLCS IIEPEBAKHO HHUPKAMH, no"rp16nan KOPEKITiA #1031

JleBogmnokcanun Tabnetku no 500 Mr 171 XBOPHX 13 3HIKEHOIO (BYHKII€IO HHPOK (IMB. pO3iT
4.2).

Peaxyii zinepuymausocmi
JleBopnokcanun Moke wYac Bil dUacy BHKIMKATH Cepii03HI TOTEHNIMHO NeTambHI peakiii
MIBHIIEHOT 9y TIMBOCTI (HANpHKIIAJ, aHTiOHEBPOTHYHMI HabpAK ax 10 aHad)iTaKTHYHOrO MIOKY)
miclsl 3aCTOCYBaHHs IOYaTKOBOI 03K (mEB. po3iin 4.8). ¥V HbOMY BHNA/IKy NAIi€HTAM CIix
IPHIIHHATH JIIKYBaHHS HETAHHO.

Baoicki 6ynvosni peaxyii
IIpu 3acTocyBanHi JeBo¢10KCAMHY MOBIIOMIISUIH PO BAHHKHEHHS BAXKHX OYJIHO3HHX PeaKiii,
TakuX K cHHApoM CrieHca-J[KoHCOHA ab0 TOKCHYHHH eNifepManbHUN HeKpomi3 (IMB. po3jin
4.8). Ianientn nopinmi 6yTH iHGOpMOBaHi, MO NPH BHHUKHEHHI OyIb-SKMX peakiiit 3 GOKy
IIKipH Ta/ab0 cIM30BHX 000JOHOK CIIi/l HEraiHO 3BEPHYTHCA JIO JTiKaps.

Lucznixemin
Sk 1 mpu 3acTocyBaHHi yciX XiHOJMOHIB, IOBITOMIISUIH NIPO MOPYIIEHHS PiBHSA TIIOKO3H B KPOBI,
cepet AKHX Oy AK BUIAJKH TiMOMIKeMil, Tak i rinepriiikeMii, 1o criocrepiranmcs, K IpaBHIIO,
Y TamieHTiB 3 HyKpOBHM HiabeToM, sKi OTPHUMYBAIH CYyIyTHIO TEPaIilo HepopaTbHAM
UYKPO3HHXKYBJIBHHM  [pemapatoM  (Hampukniaa,  riuibeHxnamizom) abo  idcymiHoM.
IloBinomisiiocs mpo BHIANKH TilormikeMiuHOi KOMH. VY DalieHTiB 3 IYKpoBHM IiaGerom
PEKOMEHIY€TCS PETENbHO KOHTPOIFOBATH PiBEHb INIFOKO3M B KPOBI (IUB. po3ain 4.8).

IIpoginaxmuxa gpomocencubinizayii
Xoua QortoceHcuOinmizanis BHHUKAE NpH TpHiioMi JTeROGIOKCAIMHY IyKe PiAKo, 2 MeTow ii
YHUKHEHHs Tali€HTaM He peKOMEeHAyeTbecs Oe3 0coOIMBOi MOTpeOH MifmaBaTHCS il CHIIBHHX
COHAYHHX IPOMEHIB YHM IITYYHOIO YJIbTPadioNeTOBOTO BHIPOMIHIOBAHHSA (HAIPHKIAL, JAMIH
LITYYHOTO COHIS, COMAPIH), mo0 3anobirtu GpoTocencubimizanii.

Hayicumu, axi ompumyrome anmazonicmu eimaminy K
Ockinbkn MOXIHBE 30iNbIICHHA MOKasHHMKIB Koaryismidumx Tectie  (ITY/Mixzaponme
HOpMaJli3auiiiHe CliBBiTHOMIEHHS) i/a00 KPOBOTEYA y NAILIEHTIB, K] IPUIMAIOTH IeBO(IOKCALIHH
Y TIO€iHaHHI 3 aHTaroHicToM Bitaminy K (Hanmpukiax bapdapiiiom); iOKASHLERYT KOALy AT Ciiix
KOHTPOJIIOBATH, SIKINO Iii JIKapChKi 3aC06H 3aCTOCOBYIOTE OHOYACHO (IHB. po3min 4.5).

Icuxomuuni peaxyii
TloBifoMIATH NPO NCHXOTHYHI peakuii y HauieHTiB, AKi OPHAMAIOTE XiHO
neBoduIoKcaluH. Y Iyxe plﬂKlCHHX BHIIaJIKaX BOHH IPOTPECYBATH 0 cylg ¥}
CaMOJIECTPYKTHBHO] NOBEIIHKH, 1HOAI JIMIIE MiC/s NPHHOMY €IMHOT 1031 nf:Bu@noxcann
po3ain 4.8). ¥V BHnazKy, AKINO y NalicHTa BHHUKAIOTH I peaklii, npnnomﬂeaédmo apih
NPHITHHATH Ta BJATHCA 1O BIINMOBIAHHUX 3aX0/iB. PexoMenyeThes 3 06epe§<mcnb"“‘§ oo

39\":.\'-5',\
W\ o P
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NeBO(IIOKCAMH TAaIli€HTaM i3 MCHXOTHYHUMH pO3JdajaMH  ab0 [ALi€HTaM i3 ICHXiTHHIMH
3aXBOPIOBAHHSIMH B aHAMHE31.

loooexcenns inmepsary QT
Criz 3 0bepesxHicTIO CTABHTHCS /10 3aCTOCYBaHHSA (PTOPXIHOMOHIB, BKIIOYAIOUH neBodIoOKcaImH,
nanienTam 3 GaKTopaMH PH3HKY 110/10BxKeHHs inTeprany QT, Takumu s:
— BPOJDKCHHM CHHAPOM NOAOBXeHHs inTepsany QT; HE
— CYHYTHE 3aCTOCYBAHHS TiKapChKHX 3ac00iB; BiIOMHX CBOEIO 3[aTHICTIO MOIOBKYBATH iHTEpBa
QT (nanpuknan npoTHapuTMiYHHX 3aco6iB kiacy IA Tta IlI, TprumkmigHuEX AHTHIEIPECAHTIB,
MaKpOIi/IiB, aHTHIICHXOTHKIE, METATIOHY); .
— HEKOPHI'OBaHHi CNICKTPOIITHAH muchananc (HampHKIa rinokaniemis, rimoMartieMis);
— ICHyIOI04a XBOpoDa ceprs (HaNpHKIaX CcepueBa HEIOCTAaTHICTh, iH(APKT MiOKap/ia,
Opamukapmis).
[TanienTy mMTHHOTO BiKy Ta KIHKH MOXYTb OyTH GLIBNI YyTIMBHMH 10 JIKaPChKMX 3ac0GiB, MO
nonoBKytoTe iHTepBan QT. V 38’a3Kky 3 IMM HEOOXiZHO 3 O0BGEPEKHICTIO 3acTOCOBYBATH
(TOPXiHOJIOHH, BKIIOYAIOUH J1eBO(IOKCAIIMH, IAIli€HTaM IIHX TPYIL

Ilepugpepuuna neuponamis
IToBinommsnocs mpo BHMAZKH CceHCOPHOI abo CEHCOMOTOpHOI MepudepuuHOi Hefpomatii, ska
MOXKE IIBHIKO PpO3BHBATHCS, Y TMali€HTiB, #Ki npuiiMamH Qropxinononn. IIpuitom
Jleopnokcannny Ttabnerkn mo 500 Mr MoOXHA TIPOIOBKYBAaTH JIAIIE TOMi, KOJH KOPHCTH
HepeBakac PH3UKH [I0/I0 HE3BOPOTHOI HeHponartii.

Ilayienmu 3 myasthenia gravis
JleBodhmoxcanms ciift 3acTOCOBYBATH 3 06EPEKHICTIO alicHTaM 3 myasthenia gravis yepes Te, 1Mo
i CHMITOMH MOXYTh MOCHTIOBATHCH. (DTOPXIHOJOHH, BKIIOYAIOWH NeBO(IOKCALMH, MAiOTh
eeKT HEpBOBO-M'A30BOi GNOKAIM Ta MOXKYTh NOCHIIOBATH M’S30BY CAaOKICTh y NAi€HTIB 3
myasthenia gravis. Y micnspeectpaniitHomy mnepiomi cepitosni mo6iumi peakuii, BKIFOUArOuUmM
NeTaJbHI BUNIAJIKK Ta CTaHH, 1O MOTPpeOyBaIX 3aXO0/iB 3 MATPUMKH JUXAHHS, OYJIH 0B’ s3aHi i3
3aCTOCYBaHHAM (TOPXiHOJIOHIB y HanieHTis 3 myasthenia gravis.

I'enamobiniapni nopyuienns
Ilpn 3actocyBanHi neBoQIOKcauMHy (UEPeBaKHO Yy TAIEHTIB 3 TSKKHMH OCHOBHHMH
3aXBOPIOBAHHAMH, HAIIPHKIIAJ, CETIICHCOM) MOBIIOMIIUIOCS IIPO BHIIAJIKH HEKPO3Y NEYiHKH aX 0
MEYiHKOBOI HEJOCTAaTHOCTI, IO 3arpoXyBaja KATTIO (muB. posmin 4.8). Ilauienram ciin
PEKOMEH/TYBaTH IIPHIHHUTH IIKYBAHHSA Ta 3BEPHYTHCS 10 JIKaps, SKIIO BHHUKAIOTH TAKi IPOSBH
Ta CHMITOMH XBOPOOH NeEYiHKH, SK aHOPEKCis, KOBTSHHLA, TeMHa ceda, cBepbix aGo Gomi y
JUISHI )XHBOTA.

Hlopywerns sopy -
Skmo BuHMKaIOTH OyIb-AKi MOpymeHHs 30py abo mobiuHi peakmii 3 Goky opramis 30py, Ciix
HETalHO 3BepHYTHCA 110 odTanbMoriora (IuB.po3ainu 4.7 ta 4.8).

Cynepingexyis
3acrocyBanHs JIeBO(IIOKCAIMHY, 0COOIHBO TpHBaJE, MOKE MPH3BOIHTH I
HEYYTIHBUX (PE3MCTEHTHHX) JO IIpemapary MiKpoopraHiamis. S
PO3BHBAETLCS CynepiHpeKIia, HeoOXiqHO 3aCTOCYBATH HAIEXHI 3aXO0/IH.

Bnaus na pesynemamu 1abopamoprux 00cniodcens
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Y nauieuris, siki OTpUMyBaiH JIcBOGIOKCALMH, BU3HAYEHHS OMIATIB y Ceyl MOKe JaBaTH XHOHO-
TNO3HTHBHUH pe3yibTar. Moxe BHHHKHYTH HEOOXIIHICTb MiATBEPAMTH MO3MTHRHI Pe3yJIbTATH HA
OIliaTH, OTPUMaHI IIPH CKPHHIHIOBOMY TECTI, 32 AOMOMOIO0 BLIBII crenH(pigHAX METOIIB.
Jleponiokcanun Moxe IpHrHidyBatH picT Mycobacterium tuberculosis i y 3B’S3KY 3 LM
UPH3BOJMTH  J10  XHOHO-HETaTHBHHX pPe3y/bTaTiB  TpW  OakTepionoriumiii  jiarHocTHmi
TyﬁcpKynbmy ¥, S

Her)zampuqua nonynayis i j*
Uepes HecUPHUAT/IMBHH BIUIMB Ha XA B IOBEHUIBHHX TBapHH (IHB. PO3IIT 5. 3) Ta oOMexeny
JOKyMEHTallil0 MmMOn0 OE3MeKkH Ta BiANOBIIHI KOPHUTYBAaHHS [03H, JEBO(IOKCAMH CIif
3aCTOCOBYBAaTH B JiTed Ta Ii/UNTKIB 3 iH(ekuiero Mycobacterium tuberculosis, jumme Sxmo
BBKAETHCS, 110 KOPHCTE NEPEBHIINYE PU3HK 1 aIbTEPHATUBHOIO JTIKyBaHHS HEMAE.

4.5 Bszaemopnis 3 iHIAMH JiKapchKAMH 32c00aMH T iHIIi BHIH B3acMoTil.

Coni 3aniza, coni yunky, anmayuou, ujo Micmsame Mazwiii abo anoMinii, OUOaHO3UH.
BCMOKTyBaHH.ﬂ 7IeBOGIIOKCAIHHY 3HAYHO 3HMKYETHCS IPH OJHOYACHOMY 3aCTOCYBaHHI coJieif
3ai1i3a, MarHii- abo amoMiHieBHX aHTaUUAIB ab0 IMIaHO3HHY (L€ CTOCYETHCA JIHIIE JKapChKHX
$bopM amnanoswHy 3 amoMiHiii- abo MaruiBMicHuME OyQepHEME 3ac06aMH) Onuodvacue
3aCTOCYBaHHS ()TOPXIHOJIOHIB Ta MYJIbTHBITAMIHHMX IIPENApartiB, IO MICTATH IMHK, 3HHKYE iX
abcopOuilo Mic/s mepoparbHOro MpHitoMy. PeKOMEH/YeThCS He 3aCTOCOBYBATH npenaparH, fKi
MICTATh JIBOBAJIEHTHI M TPHBAIEHTHI KATIOHM, TakKi SK coni 3amiza, coii IIMHKY, Margii- abo
amoMiHIHBMICHI aHTaMaM ab0 M1aHO3KH (1€ CTOCYETHCS JTHIIE TIKapCHKUX (GOPM JIH/IAHO3HHY 3
amoMiniii- abo MarmiiiBMicHUME OydepHaMH 3acobamm), mpoTsaroM 2 TomMH 10 abo micis
npuiiomy Jlerodnokcarmun tabierox mo 500 mr.

Cyxpanogham
biogocTynmicTh neBOdIOKCAMAY 3HAYHO 3MEHIIYETBCS IIPH OJHOYACHOMY 3acCTOCYBAaHHI 3
cykpanbgarom. SIkmo manienTosi HeobxiHO OTPHMYBATH SIK CyKpanbdaT, Tak i JeBOdIOKCAIHH,
Kpame npuiMartH cyKkpanbdar yepes 2 roausu micis npuiiomy JleBodokcaruy tadierok mo 500
MT

Teoghinin
Y KIHIYHOMY AOCIiDKeHHI (apMakOKiHeTHIHOI B3aeMozii JieBodokcamuay 3 TeodimiHoM He
Oyno Bussrneno. IIpoTe MOXJIHMBE CYTTEBC 3HHIKGHHS CYJOMHOTO TOPOTY IPH OXHOYACHOMY
3aCTOCYBaHHI XIHOIOHIB 3 TeO(iTiHOM.

HIT3IT
OxHovacHe 3acTOCYBaHHS 3 HECTEPOINHMMH IPOTH3ANATEHAMH npenaparamMu (HII3II) moxe
MABHIIMTA DPH3MK BHHHKHEHHS TOKCHYHOCTI IS LEHTPATBHOI HEpBOBOI CHCTEMH, iHOJ
NUB'43aHOI 3 BAKOPHCTAHHAM @I'opxiumunf"-Eiaﬁiidclimc"' UGBTIV ARG UA PG biatmUuiis o
eHokcanuHoM. Ile Moxe BHHHKATH i 3 iHIIMMH (QTOPXiHONOHAMH, ale € M0 HiITBEPIKEHD.
IanienTn 3 cyoMamMM B amaMHe3i MOXYTh MaTH OUIBIIMH DH3HMK. (IMB. TAKOX pPO3ZLI 4.4)
KOHI.ICH'I]J&I.III neBoduokcamuny Oymu npubiuzno Ha 13% 6inbmi y ancymocr eHqu)eHy,
HIXX IIPH OJMHOYHOMY 3aCTOCYBaHHI.

Ipobeneyuo i yumemuoun p
llpoGeHenuan Ta NMMETWIMH CTaTHCTHYHO  JIOCTOBIPHO  BILTHBajGThH

y éTOpiHKa 6 u3 14
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KaHaIbUEBY Cekpeuilo JeBodrokcarmuny. OHak npd Jo3ax, fAKi BHIPoOOBYBamucs y Xomi
JIOCIIJDKEHHS, HE € BIPOTiTHHM, 1100 CTATHCTMYHO 3HAYYINi KIHETHYHI BIIMIHHOCT] Majk KITHIYHY
3Ha4MMICTb. Ciift 3 00epeXHICTIO CTABMTHCA [0 OAHOYACHONO MPHAOMY NEBO(IIOKCALHHY 3
JMIKapCbKUMH 3aco0aMHM, 1O BIUIMBAIOTH Ha KaHAIBLEBY CEKPEIil0, TAKHMH SK NPOGEHel| Ta
IIHMETH/IHH, 0COOIMBO y NAII€HTIB 3 HEUPKOBOIO HEOCTATHICTIO.

- Luxnocnopun

ilepion HaniBBMBENCHHS IMKIOCIOPHHY 30UIBUIYETECS. HA 33 % TpPH OHOYACHOMY MpHIOMi 3
JIEBOQIOKCAITHHOM.

Anmazonicmu eimaminy K

Ilpu omHowacHOMy 3acTocyBamHi 3 aHTaroHictamu Bitaminy K (Hampuxman, BapapaHOM)
NOBIIOMIISUIOCA TIPO IiIBUINEHHS Koary isuiiaux napametpis (ITU/MixuapoHe HopManisariiine
CHiBBIIHOMIEHHA) Ta/ab0 KpoBOTedi, sKi MOXYTh OyTH BHPAKCHHMH. 3BaXAIOUM Ha IIE, y
NALI€HTIB, AKi OTPHMYIOTh NapaielbHO AHTaroHicTH BitaMiny K, HeoOXimHo 3mificHIOBATH
KOHTPOJIb MMOKA3HHKIB KOAryiAmil (TuB. po3ain 4.4).

Jlikapcoki 3acobu, ujo nodosxcytoms inmepean QT

JleBodokcanun, sx i iHmi GTOPXIHOIOHH, CIiJl 3aCTOCOBYBATH 3 OOEPEKHICTIO MAlieHTaM, K
OTPHMYIOTB JIIKapChKi 3aC00H, BIIOMI CBOEIO 3/1aTHICTIO II0A0BXyBaTH intepsan QT (Hampukiaz,
NpOTHApUTMiyHI 3acobm knacy IA ra III, TpHUMKIIYHI aHTHIENpecaHTH, MaKpoMigW Ta
AHTHIICHXOTHYHI JIIKapchKi 3aco0u, MeTaoH) (muB. po3ain 4.4 («Ilomosxenns inTepsaay QT»)).

Jixapcuvki 3acobu, wo nionsearoms HUPKOBO-KAHaNbYe6ill cekpeyii

Ilpy npuiiManHi BUCOKHMX 103 XiHOJIOHIB OJHOYACHO 3 IHIIMMH JiKAPCBKHMH 3aco0aMH, sKi
IiIAI0THCSA HUPKOBiH KaHaIbIeBiH cexpelil (Harpykia, NpobeHen I, IHIMETH/INHE, hpyceMin Ta
METOTPEKCAT), MOKIIHBE [OPYINEHHS BUBEICHHS Ta ITi/IBUILIEHHS PiBHS B CHPOBATII KPOBI.

4.6 ®epTHIABLHICTH, BAriTHICTHL TA rOXYBaHHS IPYITIO.
Kinku oimopoonozo 6iky

HeoOxinHo yHMKaTH BariTHOCTI y SKiHOK, SiKi OTPHMYIOTh JiKyBaHHS neBogiokcarmHoM. Crrix
BJKMBATH ATEKBATHI TPOTH3ATLIIHI 2aXO0TH.

Bazimuicmy

Hani mono 3acrocyBaHHA JeBOGIOKCAIMHY y RariTHUX € oOMekeHHMH. JlOCHimKeHHS Ha
TBaDHHAX HE BKa3ylOTh HA MNpAMi YH HempaMi MKiUmMBI edeKTH WI0I0 PenpoXyKTHBHOL
TOKCHYHOCTI (JHB. po3in 5.3).

Yepe3s BiNCYTHICTH JOCIIUKEHb HA JIIOJAX T4 MOXIHBE YIIKODKEHHS XiHOIOHAMH cyrn06oaoro
Xp4llla B OpraHi3mi, IKHi pocTe, ncaoclmoxcaunn MO’KHa 3aCTOCOBYBATH Y BariTHHX, Ti/IbKH SKIIO
HOTeHLiHHa KOPACTE uepeBa}I\de PH3HKH, a8 BIACY 1A dib (CPHaTABG SURYSALLLa: -~ © o

I'pyoue zooysanns
JIeBOQmOKcauﬂH IPOTHIIOKA3aHMIl KIHKaM, IKi ro,uylom rpyzamo. HGHOCTaTHb i

TPY/IHEM MOJIOKOM.

3a BiICYTHOCTI JaHHMX y JIOJMHHM Ta HAABHOCTI eKCIEPHMEHTANLHHX Aan
CTBEP/IKYBaTH NP0 PU3HK YIIKOKEHHS Cyr1060BOro Xpsima (pTopxXiHoMDHE
Tabnerku 1o 500 Mr He CIifl 32CTOCOBYBATH JKIHKaM, sIKi FOIYIOTh TPy IO\ A7
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QepmunvHicme
JleBo(iokcaunH He CHPHYHHAB HOTIPUICHHA (QEPTHIBHOCTI Ta PENPOIYKTHBHHX MOKA3HMKIB y
1y piB

4.7 3parHicTh BIIMBATH HA NMIBHAKICTH peakuii OPH KepyBaHHI ABTOTPAHCHIOPTOM ao

. IHIHMH MeXaHi3MaMH. 38
He 6yno IPOBE/ICHO NOCIIKEHb INOJAO BILIMBY JIEBO(IOKCALMHY Ha!(BJATHICTh KEpyBaTH
aBTOTPAHCIIOPTOM abo IHIMHMH MeXaHi3MaMH. s 0.

Jlesxi mobivni peakuii (HampHKIak, 3anaMOpOYEHH/BEPTHTO, COHJIMBICTH, MOPYLICHHS 30py)
MOKYTh IOpPYIIYBAaTH 3/aTHICTh IANi€HTa JI0 KOHNEHTpAIii yBard i MBHAKICTH Horo peaxmii i,
TAKHM YHHOM, 3YMOBIIOBATH MIJABHIIEHHH PH3MK y THX CHTyalliiX, KOJM I SKOCTI MAaloTh
0COOIMBO BEMKE 3HayeHHs (HaNpHKIAL, [pH YNpasliHHI aBToMoGineM abo pobori 3
MeXaHi3MaMH).

4.8 Ilobiuni peaxmii

[lo6iyni peakuii, K MiHIMyM [OB’s3aHi 3 JIKyBaHHAM Je€BO(IOKCAIIMHOM, OIMCAHO HIKYE 3a
CHCTEMaMH OpraHis Ta yacTorToro. OIiHKH 9acTOTH 4YacTo 0a3syroThCs HEe HAa PaHOMi30BaHHX
AOCII/DKEHHAX BI/NOBIHOrO po3Mipy, a Ha ONyOJiKOBAaHMX IaHMX, OTPHMAHHX I dYac
BHKOPHCTaHHs IIC/IA peecTpanii. [Hoai fani npo 4acToTy He MOXHa HaBoAuTH. YacToTy MoXHA
HajatH sK: Oyxe dacto (=1/10), gacto (=1/100, <1/10), mewacto (>1/1000, <1/100), pimko
(21/10000, <1/1000), myxe pimko (<1/10000), HeBiOMO (He MOXe GYTH OUiHEHO 33 HASBHEMH
JIlaHKMH). 3BEPHITE YBary, 0 YaCTOTH CTOCYIOThCS KOPOTKOYACHOTO JIiKyBaHHs (<1 Micans).

Inghexyii ma ineasii
Hewacro: mMiko3u (Ta nposideparis iHIHX pe3sHCTEHTHHX MiKpPOOPraHi3MiB HOPMAanbHOI (hopH)

3 6oky cucmemu kpoei ma nimpamuunoi cucmemu

Hewacro: nefikonenis, eo3uHodimis.

Pinko: TpoMOouTONEH S, HEUTPOIEH]s.

HeginoMo: manuToneHis, reMONTHIHA AHEMIs, arPaHyIOIHTO3

3 6oxy imynnoi cucmemu

Pinko: peakuii rinepuyTuBocTi, anrioneBpoTHdHu HaGpsK (aUB. po3zin 4.4)

Hesinomo: anadinaxtiannii mok (ms. pos3zin 4.4) anadinakruani ta anadinakroinmi peakmii, sxi
MOXYTb 1HOZI BHHMKATH HABITH IiC/IA MEPIIOT JO3H.

3 boxy memabonizmy ma xapuyeanms

Heuacro: aHopexciﬂ

Piaxo: rimoriikeMist, 0co0IMBO y Mali€HTIB, XBOpHX Ha niaber (uB. pozmn 4.4).
Hesinomo: rinepitixemis, rinormikemisia kOma {is: posait.+.4). : it

3 boky ncuxixu

Yacro: 6e3coHHA.

Hewacro: TpuBora, cIuryTaHicTh CBiIOMOCTI, HEPBO3HICT. AT s Y
Piko: ncuxoTryni posnany (HanpHKIan, raliOUMHALT, TapaHost), Aenpeci Y/ AKUT S PKOHIMQPH.

CHPSIMOBaHICTh MUCJIEHHS 9H Aiit (1uB. posain 4.4).

3 boky nepeosoi cucmemu
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Yacro: 3anaMopoYeHHsl, roI0BHUH GilIb.
HevacTo: COHIIMBICTB, TPEMOP, THCIEB3is.
Pinxo: cynomu, mapecresii.
Hesizomo: nepudepryna cencopra abo ceHCOMOTOPHA Helponaris, JUCKiHe3is, eKxcTpartipaMinsi
po3MamM, MUCTeB3is, BKIIOYAIOWH areysilo, MapocMilo, BKIOYAIOYH AHOCMIiIO, CHHKOIE,
1100pOSIKICHY BHYTpIIIIHBOYEPEIHY IilepTeH3ito. 8
i it
3 boky opeanis 30py i
Piaxo: 30poBi mopymeHHs.
HesinoMo: THMYacoBa BTpara 30py (auB. po3nin 4.4).

Ilopywenns 3 6oky opzanie ciyxy ma éecmubyispHi nopyuiens
Heuacro: BeprHro.

Pinko: mym y Byxax.

HesinoMo: nopyienss ciyxy, BTpara ciIyxy.

3 boky cepyego-cyounnoi cucmemu

Pinxo: Taxikapis, BiqTqQyTTs ceplebHTTS.

Hesijlomo0: NUIYHOYKOBa TaXikapjis, ska MOXKE IPH3BECTH IO 3YNHHKH CEpIf, IUTyHOYKOBa
apuT™is Ta nojiMoppHa ILTyHOUKOBa Taxikapais Tumy torsade de pointes (mepeBaxHO Y
NAli€eHTiB 3 (GakTopoM pusMKy noxomxeHHs imtepBany QT), monopxenHs intepsany QT Ha
eleKTpoKapaiorpami (JuB. po3aiau 4.4 ta 4.9).

Cyounni posnadu
Pinmko: rimoToHis.

3 boky ouxanvnoi cucmemu
Pinko: 3agumka, 6poHXOCIasM.
Jlyxe piKo: alepriyHuil MHEBMOHIT.

3 boxy mpasnozo mpaxmy

Yacro: miapes, Hynora, 6moBanHs.

Heuacto: 6i1b y KHBOTI, ZUCIEICiA, METEOPH3M, 3aLIOPH.

Hesimomo: remopariysa miapes, MmO MOXe CBUIYMTH IIPO EHTEPOKONIT, BKIIOYAIOUH
TICEBAOMEMOPAHO3HHHI KOJIT (IUB. po3/Iin 4.4), maHkpeaTwr.

3 boky eenamobiniapnoi cucmemu
Yacro: miZBAINEHHS OKa3HUKIB NevinkoBuX en3uMiB (AJIT/ACT, mnyxuoi docdaraszu, [TT).
Heuacro: migBuinenss 6inipy0biHy Kposi.

€BIZIOMO: JKOBTAHMIA, BAKKE YPAKCHHA NCHiAKM, sRIBG-drG-H* Bhu ik *1 UL IOl LicdiHRGoul
HEIOCTaTHOCTI  (iHOJI  JIeTanbHi), MNEPeBAXHO Yy TMAIIEHTIB 3 BAXKKHMH OCHOBHHMH
3aXBOPIOBAaHHAMH (IUB. po31il 4.4), renarur.

d H |
4

4 o] = V}\*\Hﬂ!hgm%" L

A° Y T

3 60Ky wKipu ma nIOWKIPHUX MKAHUH

Hewacto: Bucunannsi, cBepOiX, KpOIUB’ SHKA, rinepriapos

Jly»e piixo: aHTIOHeBPOTHUHHMIT HAOpPSIK, peakiii GOTOUYTIHBOCTI
Hesizomo: TOKCHYHMH emigepManbHHIi Hekponmis, cuuapoM CTiB¢
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3 boky KicmKk060-M 230601 cucmeMu ma cROAYYHOT MKAHUHY

Piaxo: ypakeHHs CyXoxHIb (IUB. Po3fin 4.4), y ToMy YHCI iX TEHIMHIT (HAIPHKIIAL, aXUUIOBOTO
CYXOXHIUIL), M’530Ba c1abKicTh (SKa MOKe MaTH OCOoONMBE 3HAYEHHS Ul XBOpMX myasthenia
gravis).

Hesinomo: pabpomionis, po3pus cyxommmis (gus. posain 4.4), (ueit HebaxaHmii edekT Moxe
BHHHKHYTH MPOTATOM 48 rOJMH MiCIA MOYaTKy TiKYBAHHS 1 GyTH IBOCTOPOHHIM) PO3PHB 3B’ S20K,
APTPHT. iy

3 boky nupox ma ceyo8ugioHoi cucmemu
HewacTo: niiBHINEH] MOKa3HAKH KPeaTUHIHY B CHPOBATIII KPOBI ;
Pinko: rocrpa HupkoBa HeOCTATHICTh (HAIpP. BHACTIIOK IHTEPCTHIIANEHOTO HeDPHTY).

3azanvui posnadu:

HeuacTo: acrenis

Hy>xe pinko: nipekcis

Hesinomo: 611k (BKI04arOyn 0116 y CIIMHI, TPYAAX Ta KiHIIBKAX)

[Hmi mo6ivni peaknii, mo MoXyTh OyTH OB’ si3aHi i3 3aCTOCYBaHHSAM (JTOPXiHOJIOHIB, 1€ MOYKIIHBI
Hanaau nopdipii y namieHTiB 3 HagBHICTIO mOpdipii.

4.9 TlepenosyBanus

3rigHO 3 JOCHiIKEHHSMHM TOKCHYHOCTI Ha TBapuHAaX abo KIHIYHMMH ()apMakoJIOriYHUMH
IOCIIDKEHHAMH, TIPOBEICHAMH 13 HaATEpPANEBTHYHHMH J103aMH, HaHOITBII BaXIIHBI 03HAKH, IO
MOYTh OYIKYBAaTHCS HiCJIs FOCTPOro mepenosysanus JleBodurokcanun Tabierky no 500 mr - e
CHMIITOMH 3 OOKY UEHTpanbHOI HEPBOBOI CHCTEMH, Taki SK CIUIyTaHiCThb CBiZOMOCTI,
3aMaMOPOYCHHS, IOPYLIEHHS CBIJIOMOCTI Ta Cy/IOMHI Hamauy, 36inbmenns intepsany QT, a Takox
IIUTYHKOBO-KHUIIIKOBI PeaKIlii, Taki ik HyJ[0Ta Ta €po3il CIIM30BUX 000I0HOK.

Edexrn 3 6oxy IIHC, BKIHOYaIOYH CIUTyTaHiCTH CTaHy, CyJOMH, TATIOIMHAILIO Ta TPEMop,
CIIOCTEpIragucs B MiCASMaPKETHHIOBHX JIOCTIDKEHHAX.

Crnemnbidnoro autnnoTy Hemae. Y pasi nepenosyBaHHsA CIifl HPOBOJHTH CHMITOMATHYHE
nikyBanus. HeoOximmmit Momitopusr EKI' depes moxuBicTh mposmopxkenHs intepaty QT.
AHTanumHi 3aco6M MOXYTh 3aCTOCOBYBATHCS JUIS 3aXHCTy IUTYHKOBOI cam3oBoi. IeMomianis,
BKIIIOYAKOYH NepHTOHeanbHui miani3 ta XAIUI, ne edextupHi 11s BuBeneHns neBodIoOKcanHHy 3
Opraizmy.

5.  ®APMAKOJIOI'TYHI BJJACTUBOCTI

5.1 ®dapmaxoauHaMiYHi BJaCTHBOCTI

(QapmakoTepaneBTHYHa TIpyna: AHTHOakTepialbHi 3acO0H 71 CHCTEMHOTO 3aCTOCYBAHHS.
PTOpXiH0NCHH. A - ‘ ‘ : ’
Kong ATC: JOIM Al12

JleBogokcanus — 1€ CHHTETHYHMH aHTHOaKTepiadbHHH 3aci6 i3 rpymu ¢ropxiHOTOHIB, S-
EHaHTIOMEP palleMiYHOro JTiKapchKOro 3acoby odiokcanuny.

Mexanism oii
JleBodnokcanmn Mae in vitro aktuBHiCTH nmpotH M. Tuberculosis, a f
CIEKTPY IPaMIIO3MTHBHHX Ta IPaMHEraTHBHHX 30yIHHKIB. Bakrepun

Ha M. Tuberculosis € pesynsraToM inridysanus JITHK-ripasu, kogoBanof
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MekoBi 3Ha4eHH MiHIManBHOI iHribyrowol konnentpauii (MIK) neBodiokcaiuuy s KIiHigHIX
BoisTiB M tuberculosis, 3a JaHEMH JOCTi/KeHb, 3HAXOMSAThCS B jianasoni 0,125 -0,5 mr/m.
OcHOBHHH MeXaHi3M DPE3HCTEHTHOCTI € HACHiAKOM MyTauii y remax gyr-A. Ilepexpecna
PE3HCTEHTHICTE MiXK (QTOPXiHONOHAMH BHHHKAE JOCHTE YaCTO, lle HE € YHIBEpCaTBHOIO.

Kniniuna echexmusnicme S
JlocBin MKyBaHHS MYJIBTHPE3HCTEHTHOTO '{y6epf<yﬂbo3y 71eBO(IOKCAHHOM B PaMKaxX KIiHIWHHX i~
BHIIPOOYBaHE OOMEKEHHIA.

5.2  ®dapmakokiHeTHYHI BJIACTHBOCTI x

Abcopbyis ma 6iodocmynnicmy:

JleBogiokcanuH Npy MepOPaTbHOMY IPHIfOMI MBMIKO Ta Maibke MOBHICTIO BCMOKTYETHCH, IIpH
IbOMY MIKOBI KOHUEHTpalil y IUTasMi KpoBi JocsraroThes NpoTsaroM 1 rommeu. AGComoTHA
bionoctynnicTs cranoBHTh mpuOmM3HO 100 %. Dka Mmaibke He BIUIMBac Ha BCMOKTYBAHHS
neBodrokcanuny. Hemae papmakokinernynnx nanux momo Jlerodiokcanun tabnerku mo 500
MT'.

Po3znooin
Ipubmasno 30-40 % nesodmoxcanuHy 38°s3y€ThCs 3 IPOTETHOM CHPOBATKH KPOBI.

Memabonizm

JleBodiokcamun MeTabomi3yeThCA My)Ke HE3HAYHOI Miporo, HOro MeTaboliTaMH € AMCMETHII-
nesodiokcanu i neBodruoxcarus-N-okcua. 1i MeTaGomiTH CTAHOBIATE MeHIIE 5 % KiIbKOCTI
npernapary, o BHIUIAEThCA 3 cedero. JIeBoduiokcauuH € cTepeoxiMiuHo cTaGilbHHM Ta He
IiUIArae XipajabHii iHBepCii.

Busedenns

Ilicns mepopalrbHOro Ta BHYTPIIIHBOBEHHOIO BBENEHHS JNEBOGJIOKCAIHH BHBOJMTHCS 3 IUIA3MH
KPOBI 3 I€PiO/IOM HamiBBHBENECHHA 6-8 roguH. BuBeneHus BinOyBaeTbes NepPEeBaXXHO HUPKaMH
(nonaz 85 % BBeneHOI 103H).

Hupxosa nedocmamuicms

Ha papmakokineTHky 1eBodokcanHy BIUIMBA€ HUPKOBA HENOCTATHICTD. IIpH 3HIKEHHI byHKuil
HHPOK 3HMXKYETHCA HHPKOBE BHBC/ICHHsS Ta KIIPEHC KPEaTHHIHY, a INepiofid HamiBBHBEICHHS
30iIBIIYIOTECS, SIK I0KAa3aHO B TaOJIMI1 HEKUE:

PapMakoKiHeTHKa NPH HAPKOBiH HEJOCTATHOCTI IiC/1s pa3oBoi mepopaibHOi 1031 500 Mr

KnipeHc kpeatuniny (My1/xB) <20 20-49 50-80
Hupkoenit knipenc (Mi/xB) 12 R : e 7
Ilepion naniBBHBeIeHHA (rOx) 35 27 9

5.3 Moxminiuni nani 3 6esnexn

¢ Topika 11 uz 14
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Hoxmimiuni nani He mokasanu ocoOiuBY HeGesmeky Ui mofeidl Ha OCHOBI TpajMIHHEX
JOCII/KEHb TOKCHYHOCTI 0JIHOPAa30BOi JI03H, TOKCHYHOCTI IPH TOBTOPHIil 11031, KAHIEPOreHHOro
MOTEHIIaly Ta TOKCHYHOCTI JUIsl PO3MHOJKEHHS Ta PO3BUTKY.

JIeBO(pnoxcauHH HE CIPHYHHSB MOTipIIeHHs (QEpTHIBHOCTI Ta PENPOAYKTHBHUX NOKA3HHKIB Y
IypiB, & €AMHHHA HOro eeKT penpoayKTHBHOI TOKCHYHOCTI Ha TUTij OyJa 3aTpuMKa T03piBaHHS
BHACJTIIOK TOKCHYHOCTI [UIS MaTepi. 1 4
HeBO(pI[OKLaI],HH HE BHKIMKAB IEHHHX MyTamii y OakTepiambBHX 49M KJIITHMHAX#CCaBI[B, aie
IHyKyBaB XpoMocomHi abepalii B KITHHAX JIETEHIB KHTAHCHKOro XoM'ska in vitro. I[i edexrn
MOXHa BIIHECTH JI0 iHribypanns Tomoizomepasu I1. TecTu in vivo (MikpoHyKIIeycC, CECTPHHCHKHI
XpoMaTHHUA 00MiH, mosamnanoBuii cuHte3 JIHK, momiHanTHI neTanpHi TecTH) He BHSBISUH
T€HOTOKCHYHOI'0 NOTEHINATY.

Hocnipkenns Ha MuIIaX MoKasalu, Mo JIEBOGIOKCAIMH Mae OTOTOKCHIHY AKTHBHICTD JHIIE y
Iy’Ke BHCOKHX JI03ax.

JleBodnokcanuy He BHABIAB FeHOTOKCHYHOIO NMOTEHINANy B aHANi3i Ha GOTOMYTAreHHICTh, BiH
3HHXKYBAB PO3BHTOK ITyXJIHHH Y JIOC/IIKEHH] Ha ()OTOKAPIHHOIE€HHICTE.

K 1 1Hmi GTOPXiHOJIONH, NeBO(IOKCAIHH BHABIISB BILUIHB Ha XPAMIi (ITyXHpi Ta MOPOXKHHHK) Y
1y pis i cobak. L1i pesynbTaTi Oy GLIBII TOMITHI y MOJIOAMX TBAPHH.

6. ©®APMAIIEBTHYHI XAPAKTEPUCTHKH

6.1 ChnHcok I0NOMDKHHX Pe40BHH

Aopo mabnemxku: Hatpilo KpockapMmeno3a, KpPOCHOBIZOH, TIiipOKCHIIPOINIMETHIILEIION03A,
Marsilo creapar, LeloJ03a MiKpOKPHCTAIIYHa.

IIniexose noxpumms: (Opadry Pink 03B84851): I'impomenosa, 3amiza OKCHI 4YepBOHHMIA, 3aiiza
OKCHJI JKXOBTHH, MaKpOTOJI, TATEK, THTAHY JIOKCHL.

6.2 HecymicHicTs.
He omucano.

6.3  Tepmin npugaTHOCTI.
36 MicsniB (ayst OnicTepHOI YIIAKOBKH).
24 micsni (nst HDPE ymakoBkn).

6.4  YmoBwu 30epiranns.
36epiratu npu Temnepatypi ne sume 30° C.
30epiraTi B CyXOMY, 3aXHIIEHOMY Bi CBiT/IA MicIIi.

6.5 VYmnaxoBka

Ynakoska i3 Guicrepamu: mo 10 Tabmetok B mposopomy PVC-amowminieBomy 6Gmicrepy, mo 10
GnicTepiB B KapTOHHIN KOpoOIi.

HDPE ynakoska. Oinuid, kpyraui duiakon 3 HDPE, saxailenni 3axuMcaons uUdifIpoiiLicHOBw
KpHIIKOIO Bij aiteit. Mictuts 100 Tabnerox.

6.6 OcobsuBi BEMOrH MO0 yTHIII3AMIY
Hemae ocobnuBuX BUMOT 10 yTHITI3aLj].

Byznb-sxuii neBuKOpHCTaHMil MTiKapchkuit 3aci6 abo Bifxoau MaroTh GyTH YTHAL
10 MiCLIEBHX BHMOT.
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7. ITIOCTAYAJIBHHUK
Mixpo Jlabc Jlimiten
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